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Materials and Quality Control
Faculty of Eng. — Ain Shams Univ.

Research Center of

Properties and Testing of

B0363B/2023 : il )

19/04/2023 © zesylal
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MEKS 35S a0 25 amd iy Cilegth 53 zalei calia A "1" 23 -
MKS 35S a0 22 camd ity Clegis 93 gl cabia A "1 23 -
MEKS 358 pe 16 (ool Hhas ilegii 93 bt ilia dge "1% 220 =
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sl sl el

172

1pa 32 b ralud cibia dis -1
C % Si% |Mn% | P% S % Cr% | Mo% | Ni% Al% | Co%
0.29559 | 0.22006 | 0.96740 | 0.01741 | 0.00731 | 0.11148 | 0.01620 | 0.12039 | 0.00123 | 0.00990
Cu% | Nb% | Ti% V % W% | Pb% | Sn% | As% | Sb% | Zn%
0.52440 | 0.00162 | 0.00068 | 0.00167 | <0.005 | 0.00228 | 0.03760 | 0.04451 | 0.02933 | 0.00850
sl LIS 0.52568
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Materials and Quality Control
Faculty of Eng. — Ain Shams Univ.

Research Center of

Properties and Testing of
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B0363B/2023 : il 43,
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C% | Si% |Mn% | P% | S% | Cr% |Mo% | Ni% | Al% | Co%
0.19080 | 0.17448 | 0.69477 | 0.02422 | 0.01082 | 0.01551 | 0.00134 | 0.01065 | 0.00102 | 0.00324
Cu% | Nb% | Ti% | V% | W% | Pb% | Sn% | As% | Sb% | Zn%
0.00669 | 0.00101 | 0.00050 | 0.00087 | <0.005 | <0.001 | 0.02840 | 0.05622 | 0.3756 | 0.00243

sl ¢ ASal) 031130

1pa 22 kb prabud ciba dis -3

C% | Si% |Mn% | P% | S% | Cr% |Mo% | Ni% | Al% | Co%
0.17793 | 0.21077 | 0.61153 | 0.02155 | 0.01114 | 0.07304 | 0.01938 | 0.10271 | 0.00192 | 0.01013
Cu% |[Nb% | Ti% | V% | W% | Pb% | Sn% | As% | Sb% | Zn%
0.24372 | 0.00118 | 0.00143 | 0.00097 | <0.005 | 0.00117 | 0.02838 | 0.03376 | 0.03968 | 0.00327

(S (AlSall 0.32163

1p0 16 5 maluii calua Lic -4

C% | Si% |[Mn% | P% | S% | Cr% |Mo% | Ni% | Al% | Co%
0.27480 | 0.20263 | 0.63506 | 0.01321 | 0.00946 | 0.12652 | 0.01539 | 0.09302 | 0.00102 | 0.00901
Cu% |[Nb% | Ti% | V% | W% | Pb% | Sn% | As% | Sb% | Zn%
0.33610 | 0.00236 | 0.00054 | 0.00143 | <0.005 | <0.001 | 0.03680 | 0.03265 | 0.03780 | 0.00240
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Research Center of
Properties and Testing of
Materials and Quality Control
Faculty of Eng. — Ain Shams Univ.

Ref. No.: B0362/2023
Date; 08/04/2023

Report on Tension and Cold Bend Tests

Client: Y giall pallall jaal) el 48,4

Project: Callal) g Usall = (o) (gl = (gl Guyball) (ha ddagasall yona BeliS adyg gk

Owner: @l Jailly (sLslly phall dalal) diagl)

Consultant:  (ps3b = ars) coall Ganldnuil ¢ suigall

Number of Specimens: 8 Type: Deformed bars

Delivered by: Client on 06/04/2023

(a) Tension Test

Spechucs Nuntll e T

Code EGS MKS

Nominal Diameter (d,, - mm) 32 32 25 25

Weight of Specimen (W - g) 3128 3093 1908 1784

Length of Specimen (L. - mm) 508 498 504 476
Actual (kg/m") 6.157 6.211 3.786 3.748

Weight per Unit Length|Deviation from nominal (%) -2.419 -1.574 -1.706 -2.688

Gauge Length (L, - mm) 160 160 125 125

Nominal Area (A, - mm’) 804.25 804.25 490.87 490.87

Yield Load (Py - ton) 43.60 44.20 23.90 24.90

Maximum Load (P ,, - ton) 58.20 58.40 29.80 31.00

Final Length (L; - mm) 188 189 159 153

Yield Stress (Rgyy - N/mm?) 542.1 549.5 486.8 507.2

Tensile Strength (R,, - N/mm?) 723.6 726.1 607.0 631.5

R/ Reyy 1.33 1.32 1.25 1.25

Elongation After Breaking (As - %) 17.5 18.1 ) 22.4

(b) Cold Bend Test
gr-ofsspecimens passed the test (ALL)
¢ (NON)

Revised by

1 W
* The electronic report can be seen by scan?lmg the QR Code at the top o tﬁe pagc and }lle p'lstord
is delivered to the client. https:/eng.asu.edu.eg/home/consultancy/verify/ e -
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1 El-Sarayat St., Abbasia, Cairo Tel.: 26831440
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Materials and Quality Control 84 gad) Java ¢

Faculty of Eng. — Ain Shams Univ. oads (e daala — duwaigl) 408

Ref. No.: B0362/2023
Date: 08/04/2023

Report on Tensio T old Bend Tests

Client: Y gliall dpallall yaalYl Al A< 5
Project: calll g Ul = ( Jauag¥) (@il = (glall Gsylll) (30 Aadagasall Hgna beli€ adyy s
Owner: @l Jailly (5)Lslly Gylall Aalall digll
Consultant:  (psdh — praa) cuall el ) guaigall
Number of Specimens: 8 Type: Deformed bars
Delivered by: Client on 06/04/2023
(a) Tension Test
[Specimen Number e [ | B .\ 5
Code MKS
Nominal Diameter (d,, - mm) 22 22 16 16
Weight of Specimen (W - g) 1395 1406 624 630
Length of Specimen (L - mm) 471 485 395 399

Actual (kg/m') 2.962 2.899 1.580 1.579
Weight per Unit Length|Deviation from nominal (%) -0.696 -2.802 0.140 0.089
Gauge Length (L, - mm) 110 110 80 80
Nominal Area (A, - mm") 380.13 380.13 201.06 201.06
Yield Load (Py - ton) 20.40 20.50 10.90 10.85
Maximum Load (P . - ton) 24.50 24.60 14.05 14.00
Final Length (L; - mm) 132 135 98 100
Yield Stress (Reyy - N/mm?) 536.6 539.2 542.1 539.6
Tensile Strength (R, - N/mm®) 644.5 647.1 698.7 696.3
R,/ Ren 1.20 1.20 1.29 1.29
Elongation After Breaking (As - %) 20.0 27 22.5 25.0
(b) Cold Bend Test
Number of specimens passed the test (ALL)
Number of specimens failed the test (NON)

*Tests were carried out according to ES 262-2/2015 "Steel for the Reinforcement of Concrete".
* All information was taken from the client letter (on his sole responsibility) or from the

e —
—

dmf Center .

Y \\\X

bfahuh A.L Yousnf '

delivered specimens.
Prepared by Revised b | H

Eng. M. Ibrahim £ d
2 A T ul 702>

* The electronic report can be seen by scannmg the QR Code at the topioithe page and the password 3

is delivered to the client. https://eng.asu.edu.eg/home/consultancy/verify/

YIAYY €600 oalall — dauledl — WEL saie lase — ) juadl )
1 El-Sarayat St., Abbasia, Cairo Tel.: 26831440
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Red Sea

1 NAT

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881- Part 116:1983 EGP 203-2007 (7-2)

CLIENT pres e SAMPLED BY spalaell dibuyzell el
PROJECT Sl plaill o gl dsdo gasll 3oyko yuslas | SAMPLING METHOD BS 1881
CONSULTANT poly pyma CEMENT CONTENT 450 KG
DATE OF CASTING 2-Aug-2023 STRUCTURE TYPE P8 A1 gk 33l
BATCH PLANT Jazldl SPECIFIED STRENGTH 400 Kg/cm®
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T/m’) 2.414
TARGET SLUMP 19 Cm CONCRETE TEMP (°C) 22

Specimen Reference 1 6
Date of Test 9-Aug-2023

Age of Cubes ( Days ) 7
HMoist. Condition at Testing. Cube

Average Dimension  (mm ) 150

Weight (gm) 8210 8123 8111

Density ( kg/m?) 2433 2407 2403 0 0 0
Failure Load (Kn) 910 924 915

ECcmp. Strength™  ( Kg/cm? )

E

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

Remarks :

1881:Part 114 in the as received condition for moist specimens and

|in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Quality Control Manager Eng. Ali Arafat 9-Aug-2023
Laboratory Technician - . 9-Aug-2023
W fioder e |y @ )-'1[
QCP-PRO1-BP001 339ad1 313! @ 10f 1
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881- Part 116:1983 EGP 203-2007 (7-2)

CLIENT . sa=idl =l SAMPLED BY : apalal buyiell Juull
PROJECT : S pllaill o g3l alo 52yl @2yl gl | SAMPLING METHOD : BS 1881
CONSULTANT i pobipy=a CEMENT CONTENT : 450 KG
DATE OF CASTING  : 2-Aug-2023 STRUCTURE TYPE : P8 A13)b dajls
BATCH PLANT § Jazlpl SPECIFIED STRENGTH ] 400 Kg;.:ml
CONCRETE SLUMP  : 17 Cm UNIT WEIGHT (T/m’) y 2.483
TARGET SLUMP : 19 Cm CONCRETE TEMP (°C) : 22

Specimen Reference

Date of Test 30-Aug-2023

Age of Cubes ( Days ) 28

Moist. Condition at Testing. Cube

Average Dimension  (mm) 150

Weight (gm) 8370 8364 8410

Density ( kg/m?) 2480 2478 2492 0 0 0
Failure Load (Kn) 1020 1000 1150

fCompA Strength:  ( Kg/em?)

Type of Failure

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

Nl
A

Remarks :
1881:Part 114 in the as received condition for moist specimens and
in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or

(6.8kN/S)

Remarks :

Quality Control Manager Eng. Ali Arafat 30-Aug-2023

e

Laboratory Technician : e 30-Aug-2023

Ly sl_a.ui-',vi')u'fd):f
ZéiPRDLBPom . 339241 3,03 ‘ -
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881- Part 116:1983 EGP 203-2007 (7-2)

CLIENT Jee [pE SAMPLED BY s3alll dilunyzll Juill
PROJECT S plaall o)l dubs gyl 3aylo ugla3 [SAMPLING METHOD BS 1881
CONSULTANT poslipyma CEMENT CONTENT 450 KG
DATE OF CASTING 6-Aug-2023 STRUCTURE TYPE P6 A1 @k 39jls
BATCH PLANT Jazlpll SPECIFIED STRENGTH 400 Kg/cm®
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T/m’) 2.442
TARGET SLUMP 19 Cm CONCRETE TEMP (°C) 22

Comp: Strength™ ( Kg/cm#®)

Type of Failure

Remarks :

Note : T indicates tensile cracking

Remarks :

specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Specimen Reference 1 6
Date of Test 13-Aug-2023

Age of Cubes ( Days ) 7

Moist. Condition at Testing. Cube

Average Dimension  (mm ) 150

Weight (gm) 8310 8217 8199

Density { kg/m?) 2462 2435 2429 0 0 0
Failure Load (Kn) 890 920 902

MODES OF FAILURE AS PER BS 1881 : Part

116: 1983

Satisfactory

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Unsatisfactory

Quality Control Manager Eng. Ali Arafat 13-Aug-2023
Laboratory Technician —‘r‘-x—.%?gb 13-Aug-2023
'.N'.|._n" “4" A i
QCR-PRO1-BPOG1 o XA 10f1
o sedd | 3,131 [
/ e ——— . I
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881- Part 116:1983 EGP 203-2007 (7-2)

CLIENT : pres (g | SAMPLED BY : o3alall 4iluayel] Jutll
PROJECT 3 Sl plhaall Jaa ¥) dubo ol @aybo yaghas [SAMPLING METHOD : BS 1881
CONSULTANT : pa=b pyma CEMENT CONTENT : 450 KG
DATE OF CASTING ~ : 6-Aug-2023 STRUCTURE TYPE : P6 A1l dasls
BATCH PLANT : Jaz bl SPECIFIED STRENGTH : 400 Kg/cm®
CONCRETE SLUMP  : 17 Cm UNIT WEIGHT (T/m’) : 2.496
TARGET SLUMP : 19 Cm CONCRETE TEMP (°C) : 22

Specimen Reference

Date of Test 3-Sep-2023

Age of Cubes ( Days ) 28

Moist. Condition at Testing. Cube

Average Dimension  (mm ) 150

Weight (gm) 8410 8452 8413

Density { kg/m?) 2492 2504 2493 0 0 0
Failure Load (Kn)

:Comp, Strength- [ Kg/ecm? )

Type of Failure

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

Y

Remarks :

1881:Part 114 in the as received condition for moist specimens and

Ain the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

3-Sep-2023

Quality Control Manager Eng. Ali Arafat

Laboratory Technician 3-Sep-2023

ocpf RO1-BP001 : = : | 10f 1
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881- Part 116:1983 EGP 203-2007 (7-2)

j'_Co mp. Strength® ~ (‘Kg/cm*)

Remarks :

Note : T indicates tensile cracking

Remarks :

Quality Control Manager

Type of Failure

specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

CLIENT ool el SAMPLED BY sjalall dibuyiell Jull
PROJECT S pladll Jow ol dubo gaphl @1k ya5k3 |SAMPLING METHOD BS 1881
CONSULTANT posbipyma CEMENT CONTENT 450 KG
DATE OF CASTING 7-Aug-2023 STRUCTURE TYPE Pa Al db g5l
BATCH PLANT Qe i SPECIFIED STRENGTH 400 Kg/cm®
CONCRETE SLUMP 17 Cm UNIT WEIGHT{Tfm3] 2.417
TARGET SLUMP 19 Cm CONCRETE TEMP ("C) 22

Bira
Specimen Reference 1 2 3 5 6
Date of Test 14-Aug-2023
Age of Cubes ( Days ) 7
Moist. Condition at Testing. Cube
Average Dimension  (mm ) 150
Weight (gm) 8111 8124 8233
Density ( kg/m?) 2403 2407 2439 0 0
Failure Load (Kn) 900 912 909

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Eng. Ali Arafat

Unsatisfactory

14-Aug-2023

Laboratory Technician

14-Aug-2023

QWUm
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881- Part 116:1983 EGP 203-2007 (7-2)

CLIENT ; il el SAMPLED BY : spalal il ol
PROJECT : S plaall e il 4slogisdl Goslo sishai [SAMPLING METHOD BS 1881
CONSULTANT : poslspyma CEMENT CONTENT ~ : 450 KG
DATE OF CASTING 7-Aug-2023 STRUCTURE TYPE : P Al dyb sls
BATCH PLANT , Juzr Ll SPECIFIED STRENGTH 400 Kg/cm’
CONCRETE SLUMP  : 17 cm UNIT WEIGHT (T/m?) - 2.459
TARGET SLUMP : 19 cm CONCRETE TEMP (°C)  : 22

Specimen Reference 1 6
Date of Test 4-Sep-2023

Age of Cubes ( Days ) 28

Moist. Condition at Testing. Cube

Average Dimension (mm) 150

Weight (gm) 8250 8294 8354

Density ( keg/m*) 2444 2457 2475 0 0 0
Failure Load (Kn) 1159 1095 1070

'?Comp. Strength  (Kg/em?) 525 496

|

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

i 0}

A
Remarks :

1881:Part 114 in the as received condition for moist specimens and
|in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Quality Control Manager Eng. Ali Arafat 4-Sep-2023

Laboratory Technician 4-Sep-2023

otﬂ?m-apom { / 1 0f1
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881- Part 116:1983 EGP 203-2007 (7-2)

CLIENT poe [P SAMPLED BY ol dibuayiell Ju
PROJECT S p Uil o ) dilo gLl 31yl yagkas SAMPLING METHOD BS 1881
CONSULTANT paslipyma CEMENT CONTENT 450 KG
DATE OF CASTING 14-Aug-2023 STRUCTURE TYPE P5 A1 @b 393l
BATCH PLANT Szl SPECIFIED STRENGTH 400 Kg/cm”
CONCRETE SLUMP : 17 Cm UNIT WEIGHT (T/m’) : 2.477
TARGET SLUMP : 19 Cm CONCRETE TEMP (°C)  : 22

Specimen Reference
Date of Test 21-Aug-2023
Age of Cubes ( Days ) 7
Moist. Condition at Testing. Cube
Average Dimension (mm) 150
Weight (gm) 8401 8365 8312
Density ( kg/m?) 2489 2479 2463 0 0 0
Failure Load (Kn) 877 891 888
amp eng 08 () 40 0 9
Type of Failure A A A A A A
MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactory Unsatisfactory
Remarks :
1881:Part 114 in the as received condition for moist specimens and
in the saturated condition for laboratory cured specimens
|Note : T indicates tensile cracking
Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S}
Quality Control Manager Eng. Ali Arafat 21-Aug-2023
Laboratory Technician 21-Aug-2023

QCP'PRO1-BP001 10f1

L




QUALITY CONTROL
DEPARTMENT

5._53.:_‘-_“ dublyn 5)1.)!

Ll N5/

i Re
f';ll\.. ;J’I 1 .,'{

SN S NTERNATION

aglasl ;i.ul.Llejmﬂ1 sl dS

bpalel] Aileysdl 5yl

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881- Part 116:1983 EGP 203-2007 (7-2)

Specimen Reference

CLIENT pres (pEs SAMPLED BY spalell ailua ) Juall
PROJECT Sl pUad)l o s dido gy k] §aylo uslas [SAMPLING METHOD BS 1881
CONSULTANT posls pyma CEMENT CONTENT 450 KG
DATE OF CASTING 14-Aug-2023 STRUCTURE TYPE P5 A1) Gojls
BATCH PLANT Jusr ! SPECIFIED STRENGTH 400 Kg/cm?
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T/m’) 2.498
TARGET SLUMP 19 Cm CONCRETE TEMP (°C) 22

:Cornp. Strength.  ( Kg/cm?)

Type of Failure

Remarks

Note : T indicates tensile crackin

Quality Control Manager

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Satisfactory

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Eng. Ali Arafat
[ ————

Date of Test 11-Sep-2023

Age of Cubes ( Days ) 28
|Maist. Condition at Testing. Cube

Average Dimension ~ (mm ) 150

Weight (gm) 8415 8421 8455

Density ( kg/m?) 2493 2495 2505 0 0
Failure Load (Kn) 1102 1010 1034

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Unsatisfactory

11-Sep-2023

Laboratory Technician

QCP-PR01-BP001

e

11-Sep-2023
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881- Part 116:1983 EGP 203-2007 (7-2)

CLIENT : szl ymll SAMPLED BY : ojalaell dilin pield Juill
PROJECT : LU g aall Jasn gl dglogahl 3ayka ashai [SAMPLING METHOD : BS 1881
CONSULTANT : po=lipra CEMENT CONTENT : 450 KG
DATE OF CASTING ~ : 15-Aug-2023 STRUCTURE TYPE : P3 A13yk dajls
BATCH PLANT : Szl SPECIFIED STRENGTH : 400 Kg/cm®
CONCRETE SLUMP  : 17 Cm UNIT WEIGHT (T/m’) : 2.414
TARGET SLUMP : 19 Cm CONCRETE TEMP (°C)  : 22

Specimen Reference

Date of Test 22-Aug-2023

Age of Cubes ( Days ) 7

Moist. Condition at Testing. Cube

Average Dimension (mm ) 150

Weight (gm) 8210 8123 8111

Density ( kg/m?) 2433 2407 2403 0 0 0
Failure Load (Kn)

Comp Strength- (Kg/cm?)

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

Remarks :

1881:Part 114 in the as received condition for moist specimens and

lin the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Quality Control Manager Eng. Ali Arafat . 22-Aug-2023

Laboratory Technician 22-Aug-2023

Q(f—PR{H-BPﬁm 10f1
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881- Part 116:1983 EGP 203-2007 (7-2)

CLIENT : yasill yedl SAMPLED BY : spalall dilunyell il
PROJECT : S g Uail Jasu gl dudogayhl G2jlo askai |SAMPLING METHOD : BS 1881
CONSULTANT : posl pya CEMENT CONTENT : 450 KG
DATE OF CASTING ~ : 15-Aug-2023 STRUCTURE TYPE : P3 Alg)b Gajls
BATCH PLANT : Juzll SPECIFIED STRENGTH : 400 Kg/cm®
CONCRETE SLUMP ~ : 17 Cm UNIT WEIGHT (T/m”) : 2.498
TARGET SLUMP CONCRETE TEMP (°C) 22

Specimen Reference

Date of Test 12-Sep-2023

Age of Cubes ( Days ) 28

Moist. Condition at Testing. Cube

Average Dimension ~ (mm) 150

Weight {gm) 8414 8427 8452

Density ( ke/m?) 2493 2497 2504 0 0 0
Failure Load (Kn)

i(.‘omp. Strength  ( Kg/cm?) 539 512

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory

Remarks :

1881:Part 114 in the as received condition for moist specimens and

|in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Quality Control Manager Eng. Ali Arafat 12-Sep-2023
Laboratory Technician 12-Sep-2023
QCP-PR01-BP001 10f1

-

L



QUALITY CONTROL
DEPARTMENT

535l 448l ya 5,05

) RedSea

INTERNATIONAL CONTRACTING

53aladl Bluyaed) 5yl

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT ool oyl SAMPLED BY spaladl diluyal) iizeal
PROJECT Al plaall dgbogayll j3ma SAMPLING METHOD BS 1881
CONSULTANT paibipyma CEMENT CONTENT : 450 KG

DATE OF CASTING 6-Feb-2023 STRUCTURE TYPE P1/ AZ Gajls 9 g8
BATCH PLANT ABO SEER SPECIFIED STRENGTH 400 Kg/cm®
CONCRETE SLUMP  : 17 Cm UNIT WEIGHT (T/m?) 2.439
TARGET SLUMP 19 Cm CONCRETE TEMP (°C) 22

Results
Specimen Reference
Date of Test 13-Feb-2023
Age of Cubes ( Days ) 7
Moist. Condition at Testing. Cube
Average Dimension ~ (mm) 150
Weight (gm) 8134 8345 8213
Density (keg/m?) 2410 2473 2433 0 0
Failure Load (Kn) 909 870 885

MODES OF FAILURE 881 : Part 116: 1983

Satisfactory

Remarks :

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracki

Remarks :

Quality Control Manager

Eng. Ali Arafat

Unsatisfactory

Laboratory Technician

13-Feb-2023

QCP-PRO1-BPOO1
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

Specimen Reference

Results

CLIENT el il SAMPLED BY spaledl Ailuyiell jyllage dasl
PROJECT SN g Uadll aglogayll spxa SAMPLING METHOD BS 1881
CONSULTANT poly pyma CEMENT CONTENT 450 KG

DATE OF CASTING 24-Dec-2022 STRUCTURE TYPE P2/ A2 §9jls 9 g5
BATCH PLANT ABO SEER SPECIFIED STRENGTH 400 Kg/cm®
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T/m’) 2.439

TARGET SLUMP CONCRETE TEMP (°C)

Date of Test 31-Dec-2022

Age of Cubes ( Days ) 7

Moist. Condition at Testing. Cube

Average Dimension  (mm) 150

Weight {gm) 8309 8295 8090

Density ( kg/m*) 2462 2458 2397 0 0

Failure Load

o

A

Remarks :

Note : T indicates tensile cracking

Quality Control Manager

B L — —ae

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory

1881:Part 114 in the as received condition for moist specimens and

iin the saturated condition for laboratory cured specimens

Eng. Ali Arafat

Unsatisfactory

Laboratory Technician

ST T

31-Dec-2022

QCP-PR01-BP0O1

dasadl 351l
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

Specimen Reference

Results

CLIENT JEe [FE SAMPLED BY sl Blanyiel) aieal
PROJECT S pladll dylogayll sp=a SAMPLING METHOD BS 1881
CONSULTANT psslipyma CEMENT CONTENT ; 450 KG

DATE OF CASTING 24-Dec-2022 STRUCTURE TYPE : P2/ A2 393> 9 S
BATCH PLANT ABO SEER SPECIFIED STRENGTH ~ : 400 Kg/cm®
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T/m’) 2.441
TARGET SLUMP 19 Cm CONCRETETEMP (°C)  : 22

3l

Remarks :

Rernarks

Quality Control Manager

Note : T indicates tensile crackin

Date of Test 21-Jan-2023

Age of Cubes ( Days ) 28

Moist. Condition at Testing, Cube

Average Dimension [ mm) 150

Weight (gm) 8250 8233 8232

Density ( kg/m?) 2444 2439 2439 0 0 0
Failure Load (Kn) 1167 1183 1140

LOMp: Streng S 0 0 ) [
Type of Failure A A A A A A

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Specmed Loadlng Rate Range 4 5ka5 tt: 9 0 kN/S or (6. SkN,-“S}

Eng. All Arafat

Unsatisfactory

Laboratory Technician

= . R — 21-Jan-2023
#Ilﬂg‘ 1 IE‘I{ E u; ?F-J ‘—;
[ 4
it 4“i L ﬁ*,,! 21-1an-2023

QCP-PRO1-BP001
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT ol =l SAMPLED BY Spalel ailuyiel) yyilluse ol
PROJECT Al plaill dylagiyll rpma SAMPLING METHOD BS 1881
CONSULTANT patlpy=a CEMENT CONTENT 450 KG

DATE OF CASTING 21-Dec-2022 STRUCTURE TYPE P3/ A2 Gsils 9 gpsS
BATCH PLANT ABO SEER SPECIFIED STRENGTH  : 400 Kg/cm®
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T/m’) 2.432

TARGET SLUMP CONCRETE TEMP (°C)

Remarks :

Note : T indicates tensile crackin

Remarks :

B

Quality Control Manager

1881:Part 114 in the as received condition for molst specimens and

in the saturated condition for laborato cured specimens

Specified Loading Rate Range

= 4,5kN/S to 9.0 kN/S or (6.8kN/S)

Name

Eng. Ali Arafat

Specimen Reference
Date of Test 28-Dec-2022
Age of Cubes ( Days ) 7
Moist. Condition at Testing. Cube
Average Dimension ~ (mm) 150
Weight (gm) 8256 8154 8211
Density ( kg/m*) 2446 2416 2433 0 0 0
Failure Load (Kn) 900 880 850
Comp g g Abte el . L § )
Type of Failure A A A A A A
MODES OF FAl EAS PER BS 1881 : Part 116 : 1983
Satisfactory Unsatisfactory

Laboratory Technician

QCP-PRO1-BPOO1

28-Dec-2022

28-Dec-2022

10f1
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

Specimen Reference

CLIENT pres B SAMPLED BY : sjaladl Ailunyiel) jyilluage sl
PROJECT S plasll dylagayll ypma SAMPLING METHOD ~ : BS 1881
CONSULTANT posl pyma CEMENT CONTENT 450 KG

DATE OF CASTING 21-Dec-2022 STRUCTURE TYPE P3/ A2 Gils 9 gnsS
BATCH PLANT ABO SEER SPECIFIED STRENGTH 400 Kg/cm?
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T/m’) 2.475

TARGET SLUMP 19 cm CONCRETE TEMP (°C) 22

Date of Test 18-Jan-2023
Age of Cubes ( Days ) 28
Moist. Condition at Testing. Cube
Average Dimension  (mm) 150
Weight (gm) 8360 8401 8298
Density ( kg/m*) 2477 2489 2459 0 0 0
Failure Load (Kn) 1189 1215 1167
amop 9 . 0 U [}

Type of Failure A A A A A A

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

j'\-
l
A

Remarks :

in the saturated condition for laborato:

Note : T indicates tensile crackin,

ed specimens

specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)
|

| Dl

Eng. Ali Arafat

1881:Part 114 in the as received condition for maist specimens and

Name

= —

Laboratory Technician

T T o1l ) G

18-jan-2023

QCP-PR01-BP001

23813 ,y11

e ——————
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT : sl el SAMPLED BY : salall Hluyill jpillse wosl
PROJECT : Sl plladll agagall g SAMPLING METHOD : BS 1881
CONSULTANT : pasls pyoea CEMENT CONTENT : 450 KG

DATE OF CASTING ~ : 28-Dec-2022 STRUCTURE TYPE : P4/ A2 G335 9 gnsS
BATCH PLANT : ABO SEER SPECIFIED STRENGTH  : 400 Kg/em®
CONCRETE SLUMP  : 17 Cm UNIT WEIGHT (T/m’) : 2.438

TARGET SLUMP : 19 Cm CONCRETETEMP (°C) @ 22

— -

i

Specimen Reference 1 6
Date of Test 4-Jan-2023
Age of Cubes { Days ) 7
Moist. Condition at Testing. Cube
Average Dimension (mm) 150
Weight (gm) 8238 8276 8171
Density ( kg/m?) 2441 2452 2421 0 0 0
Failure Load (Kn) 874 902 884

omp, Streng : 96 409 40 0 0 0
Type of Failure A A A A A A

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

A
Remarks :
1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks :
—

ke | P _ ¥
Quality Control Manager Eng. Ali Arafat 4-Jan-2023

Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)
2 i T

Name Signature

Job Title:

Laboratory Technician 4-Jan-2023

QCP-PRO1-BP001 1of1
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT ezl i SAMPLED BY Sjalal Ailuayell jpullase dasi
PROJECT : SN g Uaill aghs gall 592 SAMPLING METHOD BS 1881
CONSULTANT poils pyma CEMENT CONTENT 475 KG
DATE OF CASTING ~ : 7-Sep-2022 STRUCTURE TYPE P4/ A2 Gils 10 §peS
BATCH PLANT : ABO SEER SPECIFIED STRENGTH ~ : 400 Kg/cm?
CONCRETE SLUMP  : 17 Cm UNIT WEIGHT (T/m’) : 2.477

TARGET SLUMP : 19 Cm CONCRETE TEMP (°C) 22

Specimen Reference
Date of Test 14-Sep-2022
Age of Cubes ( Days ) 7
|Moist. Condition at Testing. Cube
Average Dimension  (mm) 150
Weight (gm) 8366 8320 8391
Density ( kg/m?) 2479 2465 2486 0 0 0
Failure Load (Kn) 850 888 953
Comp: Strengths  ( Kg/em?) 385 403

'_I:IAVERAGE Ccfmp'.2 Strength 407 102%
Ke/cm

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory
W
! A
A

|Remarks :

1881:Part 114 in the as received condition for moist specimens and
lin the saturated condition for labo

cimens

Note : T indicates tensile cracking

Remarks :

Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Quality Control Manager Eng. Osama Mohamed

14-Sep-2022

Laboratory Technician

1

|

i ' & 14-Sep-2022
- st tail

LB L~ =R L ]
__.,._.__.._-—-——"'"_'_"_-_

QCP-PR0O1-BP001

¥
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881- Part 116:1983 EGP 203-2007 (7-2)

Specimen Reference

T ————zr T et - T s T PTI T

CLIENT pres (pEm SAMPLED BY spalall il el ciimal
PROJECT S Uil dulo gkl y9ua SAMPLING METHOD BS 1881
CONSULTANT pasl pyma CEMENT CONTENT 450 KG

DATE OF CASTING 6-Feb-2023 STRUCTURE TYPE P1/ A2 35ils 4 S
BATCH PLANT ABO SEER SPECIFIED STRENGTH 400 Kg/cm®
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T/m?) 2.435
TARGET SLUM Cm CONCRETE TEMP (°C) 22

S

|Remarks :
urated condition for laboratory cur

Note : T indicates tensile cracking

Remarks :

Quality Control Manager

1881:Part 114 in the as received condition for moist specimens and

Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Date of Test 6-Mar-2023

Age of Cubes ( Days ) 28

Moist. Condition at Testing. Cube

Average Dimension  (mm) 150

Weight (gm) 8211 8321 8119

Density { kg/m?) 2433 2465 2406 0 0 0
(Kn) 1120 1145 1177

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory

ime

U181

Unsatisfactory

QCP-PR0O1-BPO01

39

3391 913!

Eng. Ali Arafat 6-Mar-2023
Laboratory Technician W 1. 6-Mar-2023
-y, & (TEY 1 §
o | e | 4 el

[ 10f1
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT eyl SAMPLED BY 35alall ailasyield catzeal
PROJECT : S plaall debogyllsgoma SAMPLING METHOD BS 1881
CONSULTANT posly pyoma CEMENT CONTENT : 450 KG

DATE OF CASTING 28-Dec-2022 STRUCTURE TYPE P4/ A2 Gails 9 gpsS
BATCH PLANT ABO SEER SPECIFIED STRENGTH  : 400 Kg/cm®
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T/m’) 2.476
TARGET SLUMP 19 Cm CONCRETETEMP (°C)  : 22

Specimen Reference 1

Date of Test 25-Jan-2023

Age of Cubes ( Days ) 28

Moist. Condition at Testing. Cube

Average Dimension  (mm) 150

Weight (gm) 8345 8423 8299

Density (kg/m*) 2473 2496 2459 0 0 0
Failure Load (Kn) 1177 1144

MODES OF FAILURE AS PER BS 1881 : 1161983
Satisfactory Unsatisfacto
W
A

Remarks ¢
1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile crackin

25-Jan-2023

Eng. Ali Arafat u, 3

Quality Control Manager W BV R :

Laboratory Technician o ' 25-Jan-2023

L a. lal
CE e

L e —————————————— —————————l

1of1
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT : s SAMPLED BY : Byalall Ayl ypillase ool
PROJECT : Al g Uadll dddogapll sga SAMPLING METHOD : BS 1881
CONSULTANT : peslipyma CEMENT CONTENT 2 450 KG
DATE OF CASTING z 11-Jan-2023 STRUCTURE TYPE : PS5/ AZ 335l5 9 5055
BATCH PLANT ! ABO SEER SPECIFIED STRENGTH ' 400 Kg,,!’(:mz
CONCRETE SLUMP . 17 Cm UNIT WEIGHT (T,*'ma) : 2.457
TARGET SLUMP : 19 Cm CONCRETE TEMP (°C) § 22

Bl
Specimen Reference 1 2 3 4 -] 6
Date of Test 18-lan-2023
Age of Cubes ( Days ) =
Moist, Condition at Testing. Cube
Average Dimension  (mm) 150
Weight (gm) 8320 8345 8215
Density ( kg/m*) 2465 2473 2434 0 0 0
Failure Load

ODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

Remarks

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile crackin I

Remarks :

— s
At E ‘\I ‘yl“] 111? ]
Laboratory Technician o fnda Cinile }“ i }H’ @ 18-Jan-2023
}I ERFEFIEFIF]
QCP-PRO1-BPOO1 1ofi
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT ; ool eyl SAMPLED BY : spaladl iluayil caizmal
PROJECT : S pUaill dylogapll spoma SAMPLING METHOD : BS 1881
CONSULTANT : pobpy=a CEMENT CONTENT 1 450 KG

DATE OF CASTING ~ : 11-Jan-2022 STRUCTURE TYPE : PS/ A2 il 9 gpsS
BATCH PLANT : ABO SEER SPECIFIED STRENGTH ~ : 400 Kg/cm®
CONCRETE SLUMP  : 17 Cm UNIT WEIGHT (T/m®)  : 2.476
TARGET SLUMP : 19 Cm CONCRETETEMP (°C)  : 22

Specimen Reference

Date of Test 8-Feb-2022

Age of Cubes { Days ) 28

Moist. Condition at Testing. Cube

Average Dimension  (mm) 150

Weight (gm) . 8345 8423 8299

Density ( kg/m*) 2473 2496 2459 0 0 0
Failure Load (Kn)

i

i)

oinp-Strength -

ODES O LURE R BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

|Remarks :

1881:Part 114 in the as received condition for moist specimens and

lin the saturated condition for laboratory cured specimens

Note : T indicates tensile crackin

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

~ JobTit '-

e — oz

Name |

o i e el M S

Quality Control Manager Eng. Ali Arafat

Laboratory Techniclan

QCP-PR01-BP001 10of1




QUALITY CONTROL ¥ glioll dulladl yosdl pouddl 48,4

DEPARTMENT Re d S ea B3abaell Lyl 5,15)

b.J_sJ.Hd_;L.Bi_}A OJi.JJ INTERNATIUONAL CONTRACTING

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT : goe (pe] SAMPLED BY : Syalal wlupill iizeal
PROJECT : S pUaill aylogall sgoms SAMPLING METHOD : BS 1881
CONSULTANT : po>lipyma CEMENT CONTENT : 450 KG

DATE OF CASTING  : 15-Jan-2023 STRUCTURE TYPE : P6/ AZ 33l> 9 gpsS
BATCH PLANT : ABO SEER SPECIFIED STRENGTH ~ : 400 Kg/cm?
CONCRETE SLUMP  : 17 Cm UNIT WEIGHT (T/m’) : 2.497
TARGET SLUMP : 19 Cm CONCRETETEMP (°C) ¢ 22

Specimen Reference

Date of Test 12-Feb-2023

Age of Cubes ( Days ) 28

Moist. Condition at Testing. Cube

Average Dimension  (mm) 150

Weight (gm) 8455 8436 8396

Density ( ke/m*) 2505 2500 2488 0 0 4]

Failure Load (Kn) 1188 1145 1205

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactory Unsatisfactory

Remarks :

1881:Part 114 in the as received condition for moist specimens and

lin the saturated condition fo cured specimens

Note : T indicates tensile crackin

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or {6.8kN/S)

~ JobTitle B0 Name | Signature
Quality Control Manager Eng. Ali Arafat > 12-Feb-2023
Laboratory Technician ik : 12-Feb-2023
o =) L
| FRFERLEFIE) [

! e

QCP-PR0O1-BP001 1of1




QUALITY CONTROL
DEPARTMENT

dag=cl dudlya bylo)

) RedSea

INTERNATIONAL CONTRACTING

0Ll Lluyall 5yl

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT el el SAMPLED BY Sjaledl Wilunyield caieal

PROJECT UL pUall dglo gaphl goea SAMPLING METHOD BS 1881

CONSULTANT ol pyoea CEMENT CONTENT 450 KG

DATE OF CASTING 15-Jan-2023 STRUCTURE TYPE P6/ A2 Gajls 9 gpeS

BATCH PLANT ABO SEER SPECIFIED STRENGTH : 400 i(gﬁ;;m2

CONCRETE SLUMP  : 17 Cm UNIT WEIGHT (T/m) 2,427

TARGET SLUMP 19 Cm CONCRETE TEMP (°C) 22

Specimen Reference 1 2 3 4 5 6

Date of Test 22-Jan-2023

Age of Cubes ( Days ) 7

Molst. Condition at Testing. Cube

Average Dimension  (mm) 150

Weight (gm) 8122 8266 8190

Density ( kg/m*) 2407 2449 2427 0 0 0

Failure Load (Kn) 940 870 866

Comp g g 120 54 5 [} D ¢

Type of Failure A A A A A A
ODES OF FAILU ER BS 1881 : Part 116 : 1983

A

Remarks :

Note : T indicates tensile cracki

|
Quality Control Manager

Wl

Satisfactory

1881:Part 114 in the as received condition for maist specimens and

ir the saturated condition for laboratory cured specimens

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Eng. Ali Arafat

z-

22-jan-2023

Laboratory Technician

ST QT IT

22-Jan-2023

QCP-PR01-BP001

Pa -

FEFCMIER)F)

D et ETHS AR

W,
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QUALITY CONTROL ¥ glaall Allall yoodl el a8, 4

DEPARTMENT R e d S ea s3akal AiLuyadl 5yl

S.!j—j’.“ a.ljb.d SJ1J! INTERNATIONAL CONTRACTING

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT 3 ol yz=gll SAMPLED BY : spalall Wlaoyiel) iimal
PROJECT : SO plaill dubogasl ypmea SAMPLING METHOD : BS 1881
CONSULTANT f posly pyme CEMENT CONTENT ; 450 KG

DATE OF CASTING ~ : 21-Jan-2023 STRUCTURE TYPE : P7/ A2 G3ls 9 gpsS
BATCH PLANT : ABO SEER SPECIFIED STRENGTH : 400 Kg/cm?
CONCRETE SLUMP ~ : 17 Cm UNIT WEIGHT (T/m’) : 2.457
TARGET SLUMP : 19 Cm CONCRETETEMP (*C)  : 22

Results

Specimen Reference | 6
Date of Test 28-Jan-2023

Age of Cubes { Days ) i §

Moist. Condition at Testing. Cube

Average Dimension  (mm ) 150

Weight (gm) 8234 8296 8344

Density (kg/m?) 2440 2458 2472 0 0 0
Failure Load (Kn) 912 855 880

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

Remarks :
1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for labora cured specimens

Note : T indicates tensile crackin,

Remarks : Spemf' ed Loading Rate Range 4. SkN!S to 9 0 kN/S or (6.8kN/S)

...._.____,JL________ ‘P !:nT

Quality Control Manager Eng. Ali Arafat “ 28-Jan-2023

Laboratory Technician 'Hw 5 w' W H )3-1-: & o ’ 28-Jan-2023
o392l 83130

M b,

QCPF-PR0O1-BP001 1of1




QUALITY CONTROL e¥glasl) blall yas] joudl 45,4

{1
DEPARTMENT HIl ; i " .
o ) ({ J}II['\ Jj & )f} \,j bialall Al 5,05
5')_9-.1“ ‘Lfﬂi_.e“" ‘DH)! A _" / \;._':' COHTRACTI

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881- Part 116:1983 EGP 203-2007 (7-2)

CLIENT : oyl SAMPLED BY : Spalall il yiel) imal
PROJECT : Sl el agho guyll y9one SAMPLING METHOD BS 1881
CONSULTANT : poslpyma CEMENT CONTENT : 450 KG

DATE OF CASTING  : 21-Jan-2023 STRUCTURE TYPE : P7/ A2 Gails 8 gnsS
BATCH PLANT : ABO SEER SPECIFIED STRENGTH ~ : 400 Kg/cm?
CONCRETE SLUMP  : 17 Cm UNIT WEIGHT (T/m?) 2.447
TARGET SLUMP Cm CONCRETE TEMP (°C)

Specimen Reference 1 . 2 3

Date of Test 18-Feb-2023

Age of Cubes ( Days) 28

Moist. Condition at Testing. Cube

Average Dimension (mm) 150

Weight {gm) 8233 8229 8312

Density ( kg/m?) 2439 2438 2463 0 0 0
Failure Load {Kn) 1060 1178

t’omp Stra

/ e oA e S aAB |
e T R PR

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

ij
A\
A

Remarks :
1881:Part 114 in the as received condition for moist specimens and

|in the saturated condition for laboratory cured specimens

Note : T indicates tensile crackin

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Quality Control Manager Eng. Ali Arafat 18-Feb-2023

Laboratory Technician =d 4 18-Feb-2023

" d - T
f 33ad1 34130
QCP»PRD‘!-BPDOL(‘P ' . st 1of1
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s3alzedl Biluayiel 3]

QUALITY CONTROL ;
DEPARTMENT iu

5.3}.‘;“ a..n_jb.a B_Jb__i

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT sasil i SAMPLED BY Saladl Asbanyiell 5pilluss an}

PROJECT U plaall dls gapll Hges SAMPLING METHOD BS 1881

CONSULTANT paily pyma CEMENT CONTENT 475 KG

DATE OF CASTING 29-Aug-2022 STRUCTURE TYPE P1/ A2 Ba3l= 10 $s8

BATCH PLANT ABO SEER SPECIFIED STRENGTH ~ : 400 Kg/cm?

CONCRETE SLUMP 3 17 Cm UNIT WEIGHT {T,’m3:| 2.479

TARGET SLUMP - 19 Cm CONCRETE TEMP (°C) z 22
Results

Specimen Reference 1 2 3 4 5 6

Date of Test 5-Sep-2022

Age of Cubes ( Days ) 7

Moist. Condition at Testing. Cube

Average Dimension  (mm ) 150

Weight (gm) 8366 8338 8395

Density ( kg/m?*) 2479 2471 2487 0 0 0

Failure Load (Kn)

:"Comp. Strength™  ( Kg/cm?) 433 418

'AVERAGE Comp. Strength

431 108%

b Kg/cm?

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

Remarks :
1881:Part 114 in the as received condition for moist specimens and

n the saturated condition for laboratory cured specimens

Note : T indicates tensile crackin

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Eng. Osama Mohamed 5-Sep-2022

Quality Control Manager

Laboratory Technician 5-Sep-2022

QCP-PR01-BP0O1 10f1




W ALITY CG |

DEPARTN i
" J RedSea
. L5
6 5;;.."
DET ATION OF Ci a
lest Stand: 2007 (7
CLIENT ¥l SAMPLED BY Soalall Al all )gillae daal
PROJECT Ul pUabl A g jall g3 SAMPLING METHOD BS 1881
CONSULTANT R CEMENT CONTENT 17 KG
DATE OF CASTING 29-Aug-2022 STRUCTURE TYPE P17/ A2 G308 10 s
BATCH PLANT ABO SEER SPECIFIED STRENGTH 40¢ Kg,‘cm"’
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T.-'ma} 2.484
TARGET SLUMP 19 Cm CONCRETE TEMP (°C) 5 22
fo. . e 3 m—_ ?, ‘ ‘g El“. | . -:l:IT“I . : .— ‘."JE: i}.l i --I-llll .;; =
Specimen Reference 1 2 3 4 6
Date of Test 26-Sep-2022
Age of Cubes ( Days) 28
Moist. Condition at Testing. Cube
Average Dimension (mm) 150
Weight (gm) 8411
Density ( kg/im?) 2492

Failure Load (Kn)

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory

Remarks
1881 Part 114 in the as received condition for

lin the salurated condition for laborato

Note : T indicates tensile cracking

ured s|

moist specimens and
imens

Remarks :

Quality Control Manager

Specified Loading Rale Range = 4 .5kN/S lo 9.0 kN/S or (6 8kN/S)
Name | Signature

Eng. Osama Nlohamed

Unsatisfactory

26-Sep-2022

Laboratory Technician

26-Sep-2022

QCP-PRO1-BP0O1

1of1




QUALITY CONTROL
DEPARTMENT

B9l Audlya Byla)

c¥glaall Aullall syl 48,4

Bpalasll AsLuuyiell Byl

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT ool el SAMPLED BY saladl Bl yiell Hsillage wan
PROJECT Sl g lladll duo gayhl j9oma SAMPLING METHOD BS 1881
CONSULTANT ol gy CEMENT CONTENT 475 KG
DATE OF CASTING 5-Sep-2022 STRUCTURE TYPE P2/ A2 333l 10 5peS
BATCH PLANT ABO SEER SPECIFIED STRENGTH 400 Kg/cm?
CONCRETE SLUMP 17 cm UNIT WEIGHT (T/m’) 2.465
TARGET SLUMP 19 Cm CONCRETE TEMP (°C) 22

o
Specimen Reference | 2 3 4 5 6
Date of Test 12-Sep-2022
Age of Cubes ( Days ) 7
Moist. Condition at Testing. Cube
Average Dimension  (mm ) 150
Weight (gm) 8310 8354 8298
Density ( kg/m?) 2462 2475 2459 0 0 0
Failure Load (Kn)

iComp, Strengthy ( Kg/ecm?) 399 363
T T W

!
t AVERAGE Comp. Strength

391 98%

i Kg/cm?

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory

Remarks :
1881:Part 114 in the as received condition for maist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile crackin

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Unsatisfactory

QCP-PR01-BP0O01

Quality Control Manager Eng. Osama Mohamed [ ™ 12-Sep-2022
Tt I .l-"!\q.lp'\ -

Laboratory Technician b\ ““f‘u' I el i 12-Sep-2022
ST

1o0f1
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DEPARTM | ) S ,
W RedSea
03 j:LI
| ,‘i: I I"‘ | 1 Jt [ i,- i e | | _i,..‘
t Stan

CLIENT sl ) SAMPLED BY soalall Lludll jgillae tasl
PROJECT Gallil gURY) A gy sall 5 9na SAMPLING METHOD BS 1881
CONSULTANT p33k asaa CEMENT CONTENT HKG
DATE OF CASTING 5-Sep-2022 STRUCTURE TYPE P2/ A2 33)8 10 s
BATCH PLANT ABO SEER SPECIFIED STRENGTH Kg}cmz
CONCRETE SLUMP 17 Cm UNIT WEIGHT (Tf'ma) 2.488
TARGET SLUMP 19 C CONCRETE TEMP {°C) 22

Specimen Reference

Date of Test 3-Oct-2022

Age of Cubes ( Days ) 28

Moist. Condition at Testing. Cube

Average Dimension (mm) 150

Weight {(gm) 8395 8421 8370

Density ( kglim?®) 2487 2495 2480 0 0 0
Failure Load (Kn) 1087 990 988

" TS - "
} N T | g

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Remarks :

Note : T indicates tensile cracking

Quality Control Manager

Satisfactory

1881:Part 114 in the as received condition for moist specimens and
|in the saturated condition for laboratory cured specimens

Eng. Osama Nohamed

Laboratory Technician

LT = 3Ry

Unsatisfactory

3-Oct-2022

QCP-PROA=BPOO1

10f1




QUALITY CO
DEPARTM

NTROL
ENT

sogzdl 448l e EARY

DETERMINATION OF COMPRESSY

sf
eal

 Red Sea

INTERMATIGN

tandart ba Lol

CUONTRACTING

CLIENT ol el SAMPLED BY salall @layil i daxl

PROJECT Sl pUadl ddags )l j3oue SAMPLING METHOD BS 1881

CONSULTANT ol pyms CEMENT CONTENT

DATE OF CASTING 5-Oct-2022 STRUCTURE TYPE P5/ A2 Ggils 10 g5

BATCH PLANT ABO SEER SPECIFIED STRENGTH Kg/cm

CONCRETE SLUMP  : 17 Cm UNIT WEIGHT (T/m’) 2.469
CONCRETE TEMP (°C) 22

Specimen Reference
Date of Test 2-Nov-2022
Age of Cubes ( Days) 28
Moist. Condition at Testing. Cube
Average Dimension (mm) 150
Weight (gm) 8298 8342 8361
Density ( kg/m?) 2458 2472 2477 0 & 0
Failure Load (Kn) 356 1069 1074
Type of Failure A A A A
A
MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactory Unsatisfactory
M
\
A
Remarks '

1881 Part 114 in the as received condition for moist specimens and

lin the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks Specaﬁed Loadlng Rate Range 4.5kN/S to 9.0 kN/S or (6. BkN/'i]

Quality Control Manager Eng. Osama Mohamed

2-Nov-2022

Laboratory Technician

2-Nov-2022

-BP0O1
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QUALITY CONTROL
DEPARTMENT

) RedSea

: o
""\_"'"’Il "LF—:'\l_,"" ':‘_}|'~',1 IRTERNALLO WACTING

DETERMINATION OF COMPRESSIVE STRENGTH O CONCRETE CUBES

Test Standard B> 1

CLIENT o2l y=l SAMPLED BY 5380 Wilayielljpillase es
PROJECT Sl pUadll dubogapll jyma SAMPLING METHOD BS 1881
CONSULTANT pobipy=a CEMENT CONTENT
DATE OF CASTING 5-Oct-2022 STRUCTURE TYPE PS/ AZ G 10 S
BATCH PLANT ABO SEER SPECIFIED STRENGTH 0 Kg/cm’
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T/m’) 2,492
TARGET SLUMP 19 Cm CONCRETE TEMF (*C) 22
; i
Specimen Reference 3 2 3 5 6
Date of Test 12-Oct-2022
Age of Cubes ( Days ) 7
Moist. Condition at Testing. Cube
Average Dimension  ( mm) 150
Weight (gm) 8411 8425 8395
Density ( kg/m?) 2492 2496 2487 0 0
Failure Load (Kn) 274 844 261
pmp poE| g > .“ 7 ™ \‘".3 -
Type of Failure A A A
4 3 ’: I‘ @ “ 2
[ a . L] i 4
MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Satisfactory Unsatisfactory
7
v \
A
HRemarks
1881:Part 114 in the as received condition for moist specimens and
in the saturated condition for laboratory cure ed specimens
Note : T indicates tensile cracking
Quality Control Manager Eng. Osama Mohamed 12-Oct-2022
Laboratory Technician 12-Oct-2022

2of2



QLALI 1Y CONTROIL
DEPARTMENT

; Red Sea

INTERNATIONAL COMNTRACTING

_s,::}_‘,_\-Jln -‘i._._‘_f_il).e bJ'._'El

DETERMINATION OF COMPRESSIVE STRENGTH QF CONCRETE CUBES

rest Standard B85 1881 - Part 116:1983 £GP 203-2007 (7-2)
CLIENT i gre el SAMPLED BY : Ssalal Ayl jillis dosl
PROJECT : Sl g Uasll agdogsyll sg=a SAMPLING METHOD > BS 1881
CONSULTANT : pysls pyma CEMENT CONTENT
DATE OF CASTING  : 11-Oct-2022 STRUCTURE TYPE : P6/ A2 Gails 10 gpsS
BATCH PLANT : ABO SEER SPECIFIED STRENGTH 0 Ke/cm’
CONCRETE SLUMP ¢ 17 Cm UNIT WEIGHT (T/m’) : 2.480
TARGET SLUMP : 19 Cm CONCRETE TEMP {°C) 22

- = — -

B

Specimen Reference 1 2 3 4 5 6
Date of Test ' 18-Oct-2022

Age of Cubes ( Days ) 7

Moist. Condition at Testing. Cube

Average Dimension  (mm) 150

Weight (gm) ’ 8345 8395 8370

Density ( kg/m?) 2473 2487 2480 0 0 0
Failure Load (Kn) 840 857 ab4a

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

Hemarks

1881:Part 114 in the as received condition for maist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking B

Remarks : Specified Loading Rate Range = 4.5kN/S 10 9.0 kN/S or (6.8kN/S)
e e ure

el e
Quality Control Manager Eng. Osama Mohamed ] CY i ut A
Laboratory Technician 33 313l 18-0ct-2022

20f2




QUALITY CONTROL

DEPARTMENT | o A i :
DEPAR I i Redsea |

5’-’}—?—:1 J'-"-ﬁ‘ll)*’ ;’_J.l-"_l INTERNATIONAL SONTRACTING

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
CLIENT : poe (e SAMPLED BY : s3ablal aluyiell jpilline asi
PROJECT : S pUadll adogsll jgoea SAMPLING METHOD : BS 1881
CONSULTANT : pasbpyma CEMENT CONTENT
DATE OF CASTING . 11-Oct-2022 STRUCTURE TYPE : P6/ A2 Gails 10 gps
BATCH PLANT : ABO SEER SPECIFIED STRENGTH : . Kg/cm’
CONCRETE SLUMP : 17 Cm UNIT WEIGHT (T/m”) : 2.470
TARGET SLUMP : 19 Cm CONCRETE TEWP [“C) : 23

ts,

frac e iy

Specimen Reference 1 2 3 4 5 6
Date of Test 8-Nov-2022

Age of Cubes ( Days ) 28

Moist. Condition at Testing. Cube

Average Dimension {mm) 150

Weight {gm) 8326 8374

Density { kg/m*) 2467 2481 0 0 0
Failure Load (Kn) 993 1016

et

Type of Failure

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

A

FRemarks
1881:Part 114 in the as received condition for moist specimers and

lin the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Quality Control Manager Eng. Osama Mohamed : _ = . 8-Nov-2022
Fa A s i
Laboratory Technician B o 1 I - 8-Nov-2022
adsaldly . iad
PSP TN Ya'v,
3of3
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QUALITY CONTROL
DEPARTMENT

J '._{ { {“1 ;‘-a._' {_h ri Bialed] Asluayzl 5yls)
59zl Audlja y)s)

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT : e [pE SAMPLED BY : salell Bluydll jsillace des
PROJECT : S g Uaill ds goyll spoma SAMPLING METHOD BS 1881
CONSULTANT : posl pyma CEMENT CONTENT : 475 KG

DATE OF CASTING  : 15-Aug-2022 STRUCTURE TYPE : P7/ A2 3jls 10 GpnsS
BATCH PLANT ; ABO SEER SPECIFIED STRENGTH - 400 Kg/cm?
CONCRETE SLUMP - 17 Cm UNIT WEIGHT (T/m®) - 2.478

TARGET SLUMP : 19 Cm CONCRETE TEMP (°C)  : 22

Specimen Reference

Date of Test 22-Aug-2022

Age of Cubes ( Days ) 7

Moist, Condition at Testing. Cube

Average Dimension ~ (mm) 150

Weight (gm) 8321 8394 8375

Density ( kg/m?) 2465 2487 2481 0 0 0
Failure Load (Kn) 1009 968 980

Comp Strength® ( Kg/cm?®) A57

;AVERAGE Comp: Strength

(1)
e 447 112%

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

Remarks :

1881:Part 114 in the as received condition for moist specimens and

lin the saturated cond I cured specimens

Note : T indicates tensile cracking

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Quality Control Manager Eng. Osama Mohamed - T 22-Aug-2022
< ¥ ol [T
T T [ ﬁ-’
Laboratory Technician < K L ‘ HF 22-Aug-2022
r -,.:ﬁ.‘; ) |.;.|
| PE—— |
QCP-PR0O1-BP001 10of1
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QUALITY CONTROL
DEPARTMENT |'

D

I

/ INTET

5.’33_:;:]1 g‘l.,i}i)q SJIJ! /N

) A QA -
“’a.{_xj 'i:ﬂ. \:9 (__ﬁ f.{j

GRS EPRES E NN

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT T SAMPLED BY s3alal Ailuoyiell gillase dasi
PROJECT S pllasll 4o guyll s9oms SAMPLING METHOD BS 1881
CONSULTANT posly pyma CEMENT CONTENT 475 KG

DATE OF CASTING 8-Aug-2022 STRUCTURE TYPE P3/ A2 Eils 10 (5098
BATCH PLANT ABO SEER SPECIFIED STRENGTH 400 Kg/cm?
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T/m’) 2.480

TARGET SLUMP 19 Cm CONCRETE TEMP (°C) 22

Comp: Strengths ((Kg/em? ) 453 434

'AVERAGE Comp: Strength

448

Kg/cm?

MODES OF FAILURE AS PER BS 1881 : Part

Satisfactory

i

A

Rernarks :
1881:Part 114 in the as received condition for moist specimens and

{in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Eng. Osama Mohamed

Quality Control Manager

Specimen Reference 1 2 3 4 5 6
Date of Test 15-Aug-2022

Age of Cubes ( Days ) 7

Moist. Condition at Testing. Cube

Average Dimension  (mm) 150

Weight {gm) 8356 8374 8381

Density { kg/m?) 2476 2481 2483 0 0 0
Failure Load (Kn) 999 958 1006

116 : 1983

Unsatisfactory

\

15-Aug-2022

Laboratory Technician

SR
| TSR

15-Aug-2022

QCP-PR01-BP001

e —————
e ———
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53alaed] luuyel! 5yl

QUALITY CONTROL i
DEPARTMENT IIJLL |
|1 )

bagzll 4Bl 6)l0) N\ f.'-}

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

CLIENT ooyl SAMPLED BY Spalell Biluyiel) jgilliase sasl
PROJECT S g Uadll 4do gyl ypma SAMPLING METHOD BS 1881
CONSULTANT pa>l pyma CEMENT CONTENT 475 KG

DATE OF CASTING 8-Aug-2022 STRUCTURE TYPE P3/ A2 3sjls 10 gpnsS
BATCH PLANT ABO SEER SPECIFIED STRENGTH 400 Kg/cm®
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T/m’) 2.478

TARGET SLUMP 19 Cm CONCRETE TEMP (°C) 22

Specimen Reference

Date of Test 5-Sep-2022

Age of Cubes ( Days ) 28

Moist. Condition at Testing. Cube

Average Dimension  (mm ) 150

Weight (gm) 8315 8397 8381

Density ( kg/m?) 2464 2488 2483 0 0 0
Failure Load (Kn) 1217 1197 1160

‘Comp: Strength [ Kg/cm?)

Type of Failure

| AVERAGE CompzStrengths; =

ire

5405

Kg/cm?

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory Unsatisfactory

Remarks :
1881:Part 114 in the as received condition for moist specimens and

|in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks : Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Quality Control Manager Eng. Osama Mohamed 5-Sep-2022

Laboratory Technician 5-Sep-2022
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DETERMINATION OF C [)Fn/i"i\l

Test Standard BS 188

INTERMATIONAL

L, RedSea

OMTRALTING

SIVE Pr[\nq 1 OF (

13-2007 (7

116:1983 EGP 2

(“u( RETE CUBES

CLIENT ol 2l SAMPLED BY 33alal ailuyill jpillase das|
PROJECT - S g Uaill dgbogasllsgome SAMPLING METHOD BS 1881
CONSULTANT po>lipyma CEMENT CONTENT

DATE OF CASTING 7-Sep-2022 STRUCTURE TYPE P4/ A2 @sils 10 s
BATCH PLANT ABO SEER SPECIFIED STRENGTH Kg/cm
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T/m’) 2.469

TARGET SLUMP__ 19 Cm CDNCRETE TEMP (“C] 22

Specimen Reference 1 2 5 6
Date of Test 5-Oct-2022

Age of Cubes ( Days ) 28

Moist, Condition at Testing. Cube

Average Dimension  (mm) 150

Weight (gm) 8334 8342 8326

Density ( kg/m?) 2469 2472 2467 0 0 0
Failure Load (Kn) 1040 1201 1207

Remarks -

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory

1881-Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile crackin

Remarks

Quality Control Manager

Specified Loading Rate Range = 4.5kN/S ta 9.0 kN/S or (6.8kN/S)

Eng. Osama Mohamed

Unsatisfactory

Laboratory Technician

5-Oct-2022

5-Oct-2022
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QUALITY CONTROL
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881 - Part 116:1983 EGP 203-2007 (7-2)

Specimen Reference

CLIENT PO (e SAMPLED BY Sraledl Bilayiel) ypillace deai
PROJECT il g Uaall ada gakl H9a SAMPLING METHOD BS 1881
CONSULTANT posbipyma CEMENT CONTENT 475 KG

DATE OF CASTING 15-Aug-2022 STRUCTURE TYPE P7/ A2 Gajls 10 @GS
BATCH PLANT ABO SEER SPECIFIED STRENGTH 400 Kg/cm?
CONCRETE SLUMP 17 Cm UNIT WEIGHT (T/m?) 2.469

TARGET SLUMP 19 Cm CONCRETE TEMP (°C) 22

j(:omp. Strengthe (Kg/cm? )

,f AVERAGE Comp: Strengths
' Kg/cm?

¢
|
E
£

AR

Remarks :

Note : T indicates tensile cracking

Remarks :

Quality Control Manager

Date of Test 12-Sep-2022

Age of Cubes ( Days ) 28

Moist. Condition at Testing. Cube

Average Dimension (mm) 150

Weight (gm) 8351 8337 8309

Density ( kg/m?) 2474 2470 2462 0 0
Failure Load (Kn) 1118 1126 1174

MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983

Satisfactory

1881:Part 114 in the as received condition for moist specimens and

lin the saturated condition for laboratory cured specime

Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

Eng. Osama Mohamed

Unsatisfactory

12-5ep-2022

Laboratory Technician

12-Sep-2022

QCP-PR01-BP001
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